


QUENCHING A THIRST

Orange County is a semi-arid region that receives 

on average 14-inches (355 millimeters) of rain 

a year. This sun-drenched land is home to 

over 3 million people. North and central Orange County 

overlies a large groundwater basin managed by the 

Orange County Water District (OCWD). The Orange 

County Groundwater Basin provides approximately 

75% of the potable water supply for 2.4 million people. 

Although the basin is vast, the average annual withdraws 

must be balanced by recharge from a variety of sources. 

The primary sources of supply for the basin include flows 

from the Santa Ana River, rainfall from local wintertime 

storms, reused water, and excess imported water from 
[...]
Sacram
en

to 

San Luis
Reservoir

Delta
Cross

Channel

ANTIOCH

HOOD

NAPA

BERKELEY

OAKLAND

SAN JOSE

STOCKTON

LODI
PITTSBURG

CONCORD

TRACY

MODESTO

VALLEJO

WALNUT
CREEK

PALO ALTO

SAN
FRANCISCO

SAN
RAFAEL

FAIRFIELD

Delta-Mendota Canal

California Aqueduct

8/12       15M

LOS ANGELES
AQUEDUCT

CALIFORNIA
AQUEDUCT

COLORADO
RIVER

AQUEDUCT

FEDERAL AQUEDUCT
STATE AQUEDUCT
LOCAL AQUEDUCT

LEGEND

MAJOR WATER CONVEYANCE
FACILITIES IN CALIFORNIA

N

THE METROPOLITAN WATER DISTRICT 
OF SOUTHERN CALIFORNIA

Hetch Hetchy Aqueduct 

River



3

Since its establishment in 1933, OCWD has been monitoring 

groundwater levels in the basin. In the 1940s, its role shifted. 

Natural recharge could no longer offset groundwater 

extraction.  As a result, OCWD launched a groundwater 

replenishment program. Monitoring efforts were soon 

accompanied by active management of groundwater levels in 

order to protect the basin.

Historically, the main source of water for basin replenishment 

had been the Santa Ana River. Flowing west from the 

San Bernardino Mountains, the river winds through San 

Bernardino and Riverside counties before reaching Orange 

County. At upstream locations water conservation and 

recycling occur. Between these activities and periodic drier 

weather patterns, river flows fluctuate from year to year. 

To compensate for these fluctuations in replenishment water, 

OCWD began importing water from other sources, first 

the Colorado River and later, the Sacramento-San Joaquin 

River Delta. Approximately 30 percent of the water supplied 

to north and central Orange County is derived from these 

sources. Still, relying on these distant watersheds to quench 

our thirst and recharge groundwater poses several challenges. 

Importing water from distant sources is energy-intensive and 

expensive. Further, the Delta is an environmentally sensitive 

area that is home to water-dependent threatened and 

endangered species. 

Water rights to the Colorado River are shared among seven 

states and Mexico, each facing population growth and reduced 

precipitation. At a time when our thirst is increasing, the 

river’s flow is decreasing.

The GWRS has become an essential component in the 

provision of reliable water for Orange County. 



4

GROUNDWATER REPLENISHMENT SYSTEM

T he GWRS is the world’s largest advanced water 

purification system for potable reuse. OCSD treats 

wastewater and produces water clean enough to 

undergo purification at the GWRS, instead of discharging 

it into the Pacific Ocean. This water is then purified at the 

GWRS using a three-step advanced process. Consisting of 

microfiltration, reverse osmosis and ultraviolet light with 

hydrogen peroxide, this purification process produces high-

quality water that meets and exceeds state and federal drinking 

water standards. This purified water is injected into a seawater 

barrier and pumped to recharge basins where it naturally 

percolates into the Orange County Groundwater Basin and 

supplements Orange County’s drinking water supplies.

Operational since January 2008, the GWRS originally produced 

70 million gallons a day (MGD) (265,000- cubic meters) of 

highly purified water. In 2015, the project was expanded to 

produce 100 MGD (378,000 cubic meters). Ultimate capacity 

for the GWRS is projected at 130 MGD (492,000 cubic meters) 

after infrastructure is built to increase wastewater flows from 

OCSD to the GWRS.



5

IN THE SPIRIT OF 
COLLABORATION

The GWRS is the result of a collaborative 

effort between OCWD and OCSD. Both 

sought solutions to issues they faced. In the 

mid 1990s, OCWD needed to expand Water 

Factory 21 (WF 21) and address continued 

problems with seawater intrusion. At the same 

time, OCSD faced the challenge of having 

to build a second ocean outfall. The GWRS 

resolved these issues. 

Both districts shared the cost of constructing 

the first phase of the GWRS ($481 million US dollars). OCWD 

funded the initial expansion which cost $142 millon. OCSD 

supplied OCWD with stringently controlled, secondary treated 

wastewater at no charge. It also invested money and resources 

to build the Steve Anderson Lift Station to maximize wastewater 

flows to the GWRS. OCWD in turn agreed to manage and fund 

the GWRS operations. Through this collaboration, the GWRS 

emerged as one of the most celebrated civil engineering and 

water reuse projects in the world. 



6

THE SCOPE OF GWRS

Three components comprise the GWRS:

The Advanced Water Purification Facility at 
OCWD Headquarters in Fountain Valley

After receiving clean water that was once wastewater 

from OCSD, this facility further purifies the water through 

microfiltration, reverse osmosis and ultraviolet light with 

hydrogen peroxide. 

Seawater Intrusion Barrier in Huntington Beach 
and Fountain Valley

Approximately 30 MGD (113,000 cubic meters) of the final 

product water is conveyed by the barrier pump station to 

injection wells along the Seawater Intrusion Barrier.

Kraemer, Miller and Miraloma Basins in 
Anaheim

The remaining 70 MGD (265,000 cubic meters) final 

product water is conveyed by the product water pump station 

to the Kraemer, Miller and Miraloma Recharge Basins.  



7



8

PRE-PURIFICATION AT OCSD

Before treated wastewater is fed into the GWRS, it must 

undergo extensive pre-purification. The stringent source 

control and treatment of the wastewater is operated 

and managed by OCSD. Pre-GWRS purification includes 

preliminary, primary and secondary treatment.

Preliminary Treatment 

Preliminary treatment, or screening, is the first step in cleaning 

wastewater. Before the raw sewage is introduced into OCSD’s 

plants, large contaminants such as rocks, rags, toys, and golf balls 

must be removed. Such items could plug pumps and damage 

the equipment. Bar screens accomplish this task, removing 

the material and depositing it into dumpsters for disposal at a 

landfill. Following the bar screens, the water travels to the grit 

chambers to remove any grit and sand-like material before the 

wastewater is routed to primary treatment. 

Primary Treatment

In primary treatment, the incoming flow is slowed in large tanks 

called settling basins or clarifiers, which allow the dirt, gravel 

and other heavier organic solids to settle or sink to the bottom. 

Grease, oil and other floatables are also removed here. Rotating 

arms simultaneously remove the settled solids from the bottom 

and the separated floatables from the top. The solids are then 

pumped into large heated holding silos, called digesters.          



9

Secondary Treatment

Secondary treatment removes the dissolved organic matter 

that was not removed during primary treatment. The 

treatment technologies include activated sludge process, 

trickling filters, clarifiers, and other forms of treatment 

which use biological activity to break down organic matter. 

This process uses microbes that consume organic matter 

as food and convert it to carbon dioxide, water and energy 

for their own growth and reproduction. After consuming 

the organic material, the microorganisms are introduced 

into settling tanks where they settle out. After settling out 

in these clarifiers, one of two routes is taken. Some will be 

reintroduced to consume more of the organic materials, 

while others are sent to be thickened, digested, dewatered, 

and ultimately trucked to a composting facility or farmland 

in Arizona to be used as a soil amendment. The cleaned 

water, called secondary effluent, is then either sent into the 

ocean through an outfall pipeline or sent to the OCWD to 

be purified at the GWRS.



10

Following treatment at OCSD, secondary effluent 

passes through the microfiltration (MF) process at 

the GWRS operated by OCWD. The MF process 

uses bundles of hollow polypropylene fibers to remove 

particulate contaminants from water. Under a vacuum, water 

is drawn through the fibers’ minute pores, each approximately 

0.2 microns in diameter, and suspended solids, protozoa, 

bacteria, and some viruses are strained out. 

Microfiltration works most efficiently when turbidity in the 

feed water is between 3 to 5  Nephelometric Turbidity 

Units (NTU) and when feed pressure stays within the 3 to 

12 pounds per square inch (PSI) range. To prevent higher 

pressure from building up, each MF cell undergoes a backwash 

every 22 minutes and a full chemical cleaning every 21 days. 

These operating procedures reduce energy costs (by reducing 

pressure) as well as improve process recovery (allowing more 

RO Cleaning
System

RO Flush
System

Hydrogen
Peroxide

Filter
Screens

Flow Equalization

Microfiltration
Break
Tank

RO
Transfer
Pump
Station

* No Anti-Scalant during
SAR Discharge Event

RO
Feed
Pump

RO Flush Tank

FPWB

Peak Flow and Emergency Bypass

Cartridge
Filters

Reverse Osmosis

RO Bypass (SAR only)

Ultraviolet
Irradiation System

To  OCSD Ocean Outfall

To  OCSD Ellis Ave.
Interplant Sewer

OCSD
Plant No. 1
Secondary

Effluent

OCSD
Plant No. 1

OCSD
Ellis Ave.

Interplant Sewer

To
Kraemer/Mille

Miraloma
r/

Spreading
Basins

To
Barrier

Injection Wells

To
Santa Ana River

or
OCSD Ocean Outfall

Sodium
Bisulfite

Sodium
Bisulfite

Sulfuric
Acid

Anti-Scalant
Addition*

MF Cleaning
System

Compressed
Air

MF
Backwash

Lime RO Flush

Air

Decarbonator

Sodium
Hypochlorite

MICROFILTRATION



11

RO Cleaning
System

RO Flush
System

Hydrogen
Peroxide

Filter
Screens

Flow Equalization

Microfiltration
Break
Tank

RO
Transfer
Pump
Station

* No Anti-Scalant during
SAR Discharge Event

RO
Feed
Pump

RO Flush Tank

FPWB

Peak Flow and Emergency Bypass

Cartridge
Filters

Reverse Osmosis

RO Bypass (SAR only)

Ultraviolet
Irradiation System

To  OCSD Ocean Outfall

To  OCSD Ellis Ave.
Interplant Sewer

OCSD
Plant No. 1
Secondary

Effluent

OCSD
Plant No. 1

OCSD
Ellis Ave.

Interplant Sewer

To
Kraemer/Mille

Miraloma
r/

Spreading
Basins

To
Barrier

Injection Wells

To
Santa Ana River

or
OCSD Ocean Outfall

Sodium
Bisulfite

Sodium
Bisulfite

Sulfuric
Acid

Anti-Scalant
Addition*

MF Cleaning
System

Compressed
Air

MF
Backwash

Lime RO Flush

Air

Decarbonator

Sodium
Hypochlorite

feed water to be pulled through the MF membranes). Ongoing 

research continues to yield advances in membrane technology 

that further reduce energy needs and unit costs of production.  

Microphotograph of a single microfiltration fiber



12

REVERSE OSMOSIS

T he MF product water advances to the next step in 

the purification process, reverse osmosis (RO). This 

system uses envelopes of semi-permeable polyamide 

membranes rolled into bundles and encased in long pressure 

vessels. Pressurized microfiltered water enters at one end 

of each vessel and passes through the membrane to the 

inside of the envelope where purified product water 

is collected, exiting through 

the product water pipes. Left 

behind in the brine concentrate 

are unwanted components 

such as dissolved salts, organic 

chemicals, viruses, and 

pharmaceuticals. The product 

water emerges so pure that 

minerals have to be added back into the water to buffer 

and stabilize it prior to entering distribution pipes. 

Close monitoring of two key features ensures efficient 

operation of the reverse osmosis process. The first is electrical 

conductivity (EC) which acts as a surrogate for measuring salts 

or total dissolved solids (TDS). The second is total organic 

carbon (TOC) used to monitor the removal of organics. 

Product water TOC is also closely monitored by the Regional 

Water Quality Control Board (RWQCB) and the State 

Water Resources Control Board Division of Drinking Water.  

Monitoring of influent and product water for both electrical 

Product

Concentrate



13

conductivity and total organic carbon 

ensures both the efficient operation of the 

membranes and adherence to water quality 

requirements. 

The use of RO to purify wastewater was 

pioneered at OCWD where it was first 

used at WF 21, which operated from 1976 

to 2004. OCSD provided WF 21 with the 

source wastewater. Data derived from 

decades of research demonstrate the 

reliability and effectiveness of this advanced 

purification process which has now become 

the standard for best available purification.

Feed

Feed/Brine Spacer

Permeate Carrier

Active Membrane Layer



14

ULTRAVIOLET LIGHT WITH HYDROGEN 
PEROXIDE, FOLLOWED BY LIME TREATMENT 

After purification with MF and RO, water is exposed 

to high intensity ultraviolet light (UV) with hydrogen 

peroxide (H
2O2) to disinfect the water and destroy 

remaining low molecular weight organic compounds including 

those that must be removed to parts per trillion levels. This 

process ensures that unwanted biological materials and organic 

chemical compounds are effectively destroyed or removed.

At the end of the process, the pH of the finished product 

water is checked to make sure that it remains between pH 6 

and 9. The reason this is done is to assure that the stabilized 

water is neither corrosive to pipes nor scale forming. The post 

PH analysis is required due to the addition of acid just prior to 

introduction into the RO stage. Sulfuric acid 

improves RO performance, but results in 

the buildup of excess carbon dioxide which 

drives down pH. The RO process itself also 

significantly reduces alkalinity through mineral 

ion removal. To stabilize the product water 

and increase pH, excess carbon dioxide is 

removed by air stripping. 



15

After purification, calcium hydroxide (hydrated lime in powder 

form) is blended with water in a slurry mixing box. Cationic 

polymers are added to improve settling of any undissolved 

particles. This blend is added to the final GWRS product 

water to stabilize and buffer it, maintaining the targeted pH 

range in the distribution system.



16

FLOW EQUALIZATION

The production capacity of phase one of the GWRS 

was 70 MGD (265,000 cubic meters), which 

required an influent flow of 93 MGD (344,000 

cubic meters).  Flows in excess of 100 MGD (378,000 cubic 

meters) were available from OCSD during a portion of each 

day, but were discharged to an ocean outfall via OCSD’s Plant 

No. 2. Due to normal diurnal variations, raw wastewater 

flows arriving at Plant No. 1 fluctuate between 60 MGD 

(227,000 cubic meters) and 150 MGD (568,000 cubic meters) 

throughout the day, resulting in periods of shortfall at night 

and periods of surplus during the day. The production from 

the GWRS was ramped up and down to align with the flow 

available from Plant No. 1. As a result, the GWRS was unable 

to consistently achieve its full design production capability. 

Knowing the GWRS can operate at various flows, the 

initial expansion of the GWRS included greater capacity to 

accommodate the higher flows of wastewater available during 

the day. The initial expansion included the addition of two 

flow tanks to equalize secondary effluent flow, which helps 

increase daily GWRS production to 100 MGD (378,000 cubic 

meters) by storing wastewater during the day and feeding the 

plant at night during low flow periods. A storage volume of 

15 MGD (57,000 cubic meters) is required to equalize flows 

through the day to provide a constant 130 MGD (492,000 

cubic meters) to the GWRS. 

Projected OCSD Flow and GWRS Feed

M
G

D
M

G
D

HOURHOUR

OCSD Available Flow
130 MGD GWRS Feed
OCSD Available Flow
130 MGD GWRS Feed

15 MG Deficit15 MG Deficit

17 MG Surplus17 MG Surplus

23:0023:0022:0022:0021:0021:0020:0020:0019:0019:0018:0018:0017:0017:0016:0016:0015:0015:0014:0014:0013:0013:0012:0012:0011:0011:0010:0010:009:009:008:008:007:007:006:006:005:005:004:004:003:003:002:002:001:001:000:000:00
00

2020
4040
6060
8080

100100
120120
140140
160160
180180



17

Flow equalization involved the construction of two 7.5 million 

gallon (28,000 cubic meters) capacity, above ground steel 